
 

 

 
REVISED TENTATIVE ORDER R2-2020-00XX 

NPDES CA0005550 
 

The following discharger is subject to waste discharge requirements (WDRs) set forth in this Order: 

Table 1. Discharger Information 
Discharger Valero Refining Company - California 
Facility Name Valero Benicia Refinery 

Facility Address 
3400 East Second Street 
Benicia, CA 94510 
Solano County 

CIWQS Place Number 223950 

Table 2. Discharge Locations 

Discharge 
Point Effluent Description 

Discharge Point 
Latitude 
(North) 

Discharge Point 
Longitude 

(West) 
Receiving Water 

001 Treated refinery process wastewater and 
stormwater 38.05500 [1]° -122.11980 [1]° Suisun Bay 

002 

Stormwater from 1.8-acre unpaved 
equipment storage area along western 
[...]
V. Rationale For Receiving Water Limitations ................................................................................. F-32 
VI. Rationale For Provisions ............................................................................................................... F-32 

A. Standard Provisions ............................................................................................................... F-32 
B. Monitoring and Reporting ..................................................................................................... F-33 
C. Special Provisions ................................................................................................................. F-33 

1. Reopener Provisions ........................................................................................................ F-33 
2. Special Studies and Additional Monitoring .................................................................... F-33 
3. Pollutant Minimization Program ..................................................................................... F-34 
4. Other Special Provisions ................................................................................................. F-34 

VII. Rationale For Monitoring and Reporting Program (MRP) ........................................................... F-36 
VIII. Public Participation ....................................................................................................................... F-38 
 
  



Valero Benicia Refinery  Revised Tentative Order R2-2020-00XX 
Valero Refining Company-California NPDES CA0005550 
 

 
Attachment F – Fact Sheet         F-2 

Tables 

Table F-1. Facility Information................................................................................................................ F-3 
Table F-2. Previous Effluent Limitations and Monitoring Data – Discharge Point 001 ......................... F-8 
Table F-3. Previous Effluent Limitations – Discharge Points 002 through 017 ...................................... F-9 
Table F-4. Previous Monitoring Data – Discharge Points 002 through 017 ......................................... F-10 
Table F-5. Compliance Summary .......................................................................................................... F-10 
Table F-6. Basin Plan Beneficial Uses .................................................................................................. F-12 
Table F-7. Technology-Based Effluent Limitations .............................................................................. F-16 
Table F-8. Site-Specific Translators ...................................................................................................... F-21 
Table F-9. Reasonable Potential Analysis ............................................................................................. F-22 
Table F-10. WQBEL Calculations ......................................................................................................... F-28 
Table F-11. Monitoring Requirements Summary .................................................................................. F-37 



Valero Benicia Refinery  Revised Tentative Order R2-2020-00XX 
Valero Refining Company-California NPDES CA0005550 
 

 
Attachment F – Fact Sheet         F-3 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the 
requirements of this Order. As described in section II.B of this Order, the Regional Water Board 
incorporates this Fact Sheet as findings supporting the issuance of this Order. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 2 482004001 
CIWQS Place ID 223950 
Discharger Valero Refining Company-California 
Facility Name Valero Benicia Refinery 

Facility Address 
3400 East Second Street, Benicia, CA 94510 
Solano County 

Facility Contact, Title, Phone Marisol Pacheco-Mendez, Staff Environmental Engineer, (707) 745-7573 
Authorized Person to Sign and 
Submit Reports 

Donald Cuffel, Director of Health, Safety, Environmental and Regulatory Affairs , 
(707) 745-7545 

Mailing Address Same as Facility Address 
Billing Address Same as Facility Address 
Facility Type Petroleum Refinery 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program N/A  
Reclamation Requirements N 
Mercury and PCBs Requirements NPDES Permit CA0038849 
Wastewater Treatment Plant 
Design Flow 

3.7 million gallons per day (MGD) 

Permitted Flow 4.1 MGD 
Average Facility Flow (2018) 2.4 MGD  
Watershed Suisun Basin 
Receiving Water Suisun Bay, Carquinez Strait 
Receiving Water Type Estuarine 
 

A. Valero Refining Company-California (Discharger) owns and operates the Valero Benicia 
Refinery (Facility). For the purposes of this Order, references to the “discharger” or “permittee” 
in applicable federal and State laws, regulations, plans, or policy are held to be equivalent to 
references to the Discharger herein. 

B. The Discharger is regulated pursuant to National Pollutant Discharge Elimination System 
(NPDES) Permit CA0005550. The Discharger was previously subject to Order R2-2015-0037 
(previous order). The Discharger filed a Report of Waste Discharge and submitted an application 
for reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on 
December 13, 2019. 



Valero Benicia Refinery  Revised Tentative Order R2-2020-00XX 
Valero Refining Company-California NPDES CA0005550 
 

 
Attachment F – Fact Sheet         F-4 

The Discharger is authorized to discharge subject to WDRs in this Order at the discharge 
locations described in Table 2 of this Order. Regulations in 40 C.F.R. section 122.46 limit the 
duration of NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of this 
Order limits the effective period for the discharge authorization. Pursuant to California Code of 
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit are 
automatically continued pending reissuance of the permit if the Discharger complies with all 
requirements for continuation of expired permits. (See 40 C.F.R § 122.6[d].) 

C. The discharge is also regulated under NPDES Permits CA0038849, which establish requirements 
on mercury and polychlorinated biphenyls (PCBs) from wastewater discharges to San Francisco 
Bay. This Order does not affect those permits. 

II. FACILITY DESCRIPTION 

A. Wastewater Treatment and Control 

1. Facility Overview 

The Facility can process 165,000 barrels per day (bbls/d) of crude oil, producing 
hydrocarbon products, byproducts, and intermediates. The Facility processed an average of 
approximately 147,600 bbls/d from 2015 to 2018. Facility wastewaters include asphalt plant 
wastewater, sour water (i.e., process wastewater containing significant hydrogen sulfide), 
crude water from onsite and offsite storage facilities, cooling tower and steam boiler 
blowdown, raw water treatment backwash, process area stormwater runoff, and 
miscellaneous wastewaters. These wastewaters are treated at the wastewater treatment plant 
(plant) and discharged to Suisun Bay, a water of the State and United States, through a 
submerged diffuser approximately 1,100 feet offshore (Discharge Point 001). The Facility 
also discharges stormwater runoff as described in Fact Sheet section II.A.3, below. 

The plant design flow is approximately 3.7 million gallons per day (MGD). The Facility’s 
discharge can exceed the plant design flow when both treated wastewater and stormwater are 
discharged. To ensure the plant is not hydraulically overloaded, the Discharger will route a 
portion of uncontaminated stormwater directly to Discharge Point 001. During the last permit 
term, the Facility’s maximum discharge rate through Discharge Point 001 was 3.96 MGD. 
The average flow rate for 2018 was 2.4 MGD. 

2. Wastewater Treatment 

The plant’s major components include the following: 

• Surge and Equalization Tanks, 
• Oil/Water Separators, 
• Induced Static Flotation system, 
• Activated sludge system (Biox system) 
• Induced Air Flotation system, 
• Reactor Clarifier (for selenium removal), 
• Final Pond, and 
• Stormwater Retention Ponds. 



Valero Benicia Refinery  Revised Tentative Order R2-2020-00XX 
Valero Refining Company-California NPDES CA0005550 
 

 
Attachment F – Fact Sheet         F-5 

Prior to entering the plant, some wastewater is also pre-treated by a Deoiler, Sour Water 
Stripper, or Sour Water Stripper and pre-Biox Aerator. The treatment processes are discussed 
in more detail below. Attachment C contains process flow diagrams. 

a. Initial Treatment. Wastewater enters the plant as three streams: benzene-containing oily 
wastewater (oily wastewater), process wastewater (including stormwater from process 
areas), and stripped sour water. These three streams are treated separately then combined 
and treated as described below: 
i. Oily Wastewater. Oily wastewater may be pre-treated by the Deoiler, which consists 

of a corrugated plate separator and induced static flotation unit. The Deoiler is not 
operated continuously. Removed oil is sent to slop tanks. Oily wastewater enters the 
plant upstream of the Surge and Equalization Tanks, where it combines with process 
wastewater. 

ii. Process Wastewater. Process wastewater enters the treatment plant through Strainers 
and the Surge and Equalization Tanks. The Strainers remove grit, which is 
transported offsite for disposal. The Surge and Equalization Tanks provide surge and 
equalization capacity and can store approximately 500,000 gallons of first-flush 
stormwater. They typically operate at 60 percent capacity. 

Oily wastewater and stripped sour water (see Fact Sheet sections II.A.2.a.i above, and 
II.A.2.a.iii, below) use about 300 and 400 gpm of this capacity. Therefore, during 
heavy storms, influent exceeding approximately 1,000 gpm flows through a diversion 
pipeline to unlined, 12.5-million-gallon (MG) Stormwater Retention Ponds and, if 
necessary, to 15.3-MG Crude Field Retention Ponds (see Fact Sheet section II.A.3.c, 
below). 

Effluent from the Surge and Equalization Tanks is treated by the Oil/Water 
Separators, followed by the Induced Static Flotation units. The Oil/Water Separators 
provide oil and suspended solids removal. The Induced Static Flotation units provide 
secondary oil and suspended solids removal through coagulation, flocculation, and 
flotation. Two of each of these units are configured in parallel; typically, only one 
treatment train is operated at a time. Removed oil is sent to slop tanks. Removed 
solids are routed to the Primary Sludge Thickener. Effluent from the Induced Static 
Flotation units flows to the Biox system. 

iii. Sour Water. Sour water is pre-treated by the Sour Water Stripper (located outside the 
plant in the refinery process area). The Sour Water Stripper removes ammonia and 
hydrogen sulfide. Stripped sour water then enters the plant, where approximately one-
third flows directly to the Biox system, and approximately two-thirds is further 
aerated by the pre-Biox Aerator before flowing to the Biox system. 

b. Combined Wastewater Treatment. The combined wastewater from all three influent 
streams is treated by the Biox system, then the Induced Air Flotation unit, and then the 
Reactor Clarifier. Sodium hydroxide is added to Reactor Clarifier effluent to control pH. 
Treated effluent then flows to the Final Pond, from which it is discharged to Suisun Bay. 
These treatment steps are described in greater detail below: 



Valero Benicia Refinery  Revised Tentative Order R2-2020-00XX 
Valero Refining Company-California NPDES CA0005550 
 

 
Attachment F – Fact Sheet         F-6 

i. Biox System. The Biox system is an activated sludge treatment system consisting of 
three aeration cells, with corresponding clarifiers operated in parallel. Powdered 
activated carbon is added to each aeration cell to absorb toxicants and otherwise 
improve effluent quality. The clarifiers separate treated wastewater from biological 
solids. Biological solids are returned to the aeration cells to maintain biomass health 
and density. A portion is periodically sent to the Biox Sludge Thickener. Sludge from 
lime softening of the Facility’s raw water supply system is also added to the Biox 
system to provide supplemental alkalinity that supports biological nitrification and 
enhances biomass settling. 

ii. Induced Air Flotation System. The Induced Air Flotation system provides 
additional solids separation by introducing air to float residual solids, which are then 
skimmed from the top. The solids are pumped to the Biox Sludge Thickener. 

iii. Reactor Clarifier. The Reactor Clarifier has a design capacity of 2,500 gallons per 
minute (gpm) but is typically operated at 1,700 gpm or below for reliability and 
reduced risk of upset. The Reactor Clarifier co-precipitates selenium as selenite using 
ferric chloride, ph adjustment, and polymer addition to enhance flocculation. The 
resulting iron sludge is pumped to the Iron Sludge Thickener. The Reactor Clarifier 
includes a surge tank to provide surge capacity for Induced Air Flotation system 
effluent. Reactor Clarifier effluent is sent to Tank TK-2078, where sodium hydroxide 
is added to increase the pH as necessary. 

iv. Final Pond. The Final Pond provides flow equalization for the effluent pumps. 
Moreover, if treated wastewater in the Final Pond exceeds effluent limitations, it can 
be pumped to the Crude Field Retention Ponds for storage and later treatment or 
discharged without further treatment if it later meets effluent limitations. An 8-inch 
pipe allows emergency or maintenance bypasses of the Final Pond to Sulphur Springs 
Creek if severe damage to treatment equipment is imminent. Such bypasses are 
subject to Attachment D section I.G. 

c. Solids Handling 

i. Primary Sludge Thickener. The Primary Sludge Thickener provides solids 
thickening for Deoiler, Oiler/Water Separator, and Induced Static Flotation sludge. 
Supernatant from the Primary Sludge Thickener is sent to the Oil/Water Separators or 
the Biox system. 

ii. Biox Sludge Thickener. The Biox Sludge Thickener collects activated sludge and 
skimmed solids from the Biox system, and separates water from the solids. The 
settled sludge is pumped to the Cone Tank or Frac Tanks; supernatant flows to the 
Wet Well. 

iii. Wet Well. The Wet Well collects supernatant from the Biox Sludge Thickener and 
water from wastewater treatment area drains, and pumps it to the Biox system. 

iv. Cone Tank and Frac Tanks. The Cone Tank and Frac Tanks hold sludges from the 
Primary Sludge Thickener and Biox Sludge Thickener. These sludges are transported 
by vacuum truck to the Fluid Coker for reuse or offsite for disposal. 



Valero Benicia Refinery  Revised Tentative Order R2-2020-00XX 
Valero Refining Company-California NPDES CA0005550 
 

 
Attachment F – Fact Sheet         F-7 

v. Iron Sludge Thickener. Sludge from the Reactor Clarifier is pumped to the Iron 
Sludge Thickener for gravity dewatering. Supernatant is returned to the Reactor 
Clarifier. 

3. Stormwater Management 

The Facility discharges stormwater runoff from non-process areas through 16 stormwater 
discharge points (see Table 2 of this Order). The Facility also discharges stormwater runoff 
from process areas and storage tank secondary containment areas. This stormwater is treated 
at the plant and discharged at Discharge Point 001 or at stormwater discharge points as 
described below: 

a. Secondary Containment Areas. Stormwater from the following secondary containment 
areas may be discharged at the following stormwater outfalls if the Discharger complies 
with Provision VI.C.4.c.i.(a): 

• Lower Level Tank Farm (Discharge Points 003 and 018); 

• Refinery Tank Farm and Crude Oil Storage Area (Discharge Points 006, 009, and 
010); and 

• Intermediate and Upper Level Tank Farms (Discharge Points 009 and 010). 